SI0SdE B W B & B &

——X Y KD150-1|

EACHEMLHE




-1

s . SIRES
FAN COVER . SHROUD

b i 2 it PR SRR i % t o

REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES
1122115030030 I HIGH PRESSURE WIRE CLAMP 7
i 122115010020 [ COVER LID B 1
3 122115031010 1 | BA COVER LID A 1
4 GB5787-86.0622 1 | §MbX22 BOLT Mé6x22 3
5| 6B5285-85.4816 I oy STA8X16 SELF-LOCK BOTL ST4.8x16 1
0 122115040010 (L i COOLING CONDUIT 1
/ 122115040030 [ RUBBER PLUG ]
8 122115040030 1 ReeAZM FAN SHROUD PARTS ]
Q




-2

SRS e
CYLINDER HEAD COVER

fog fi 5 [ bx 4k EA | fE o
REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES

1 122102060010 ] b i VENTILATION RUBBER TUBE 1

7 122201040010 1 cH CYLINDER COVER LID 1

5 122201040040 1 ShkEHN CYLINDER HEAD COVER LID AIRPROOF RING ]

4 122102060020 ] 4488.5 LOCK RING 8.5 7

5 122202000080 ] Wtk OIL SEAL COMPONENTS ?

6 122102060040 1 5 LOCK RING 1

/ 12210206000 1 i VENTILATION RUBBER TUBE COMPONENTS 1

8 122201040020 1 LELA] AIRPROOF GASKET [

9 122201040030 1 1 LID BOARD 1

10| GB845-85.4210 Q hkeST4.2x10 SELLOCK BOLT ST4.2x10 3

11 122202000070 ] 33 IMPACT BOLT 7

17 1122202000060 ] 253 GASKET 3

15 1113101041000 ] iR TUBE CONNECTOR 1




i
C1L

S
S

= (o <o
S S

ER

A f F b BEE £ 55 A i3 § o
REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES

1127101011000 || ahsm CYLINDER LID COMPONENTS 1

2 1122201000010 || nedEE CAMSHAFT FIXING BASE 1

3 1122201011010 R INLET DOOR CONDUIT é

4 |GB 3452.1-82.9518] 1 | 0#99.5x1.8 0-RING ©9. 5X1. 8 )

5 1127101000050 || Gk CYLINDER LID GASKET 1

6| 122101000020 || ##10x16 POSITIONING PIN 10x16 4

7 1122101000030 || #M6x100 BOLT M6x100 2

8 | (B900-88.0835 1| B M8X35 DUAL-HEAD STUD M8X35 2

9 | (B900-88.0662 | A M6X62 DUAL-HEAD STUD M6X62 7

10| 122110300000 ] SPARK PLUG 1

11 ] 122101010020 R INLET TUBE GASKET Q

17 1122101010010 R INLET TUBE HEAT INSULATION BOARD | |

15 | 122101030000 R INLET TUBE COMPONENTS Q

4| 6B6177-86.06 || & M6 NUT M6 7

15 | 122101060000 R INLET TUBE CLAMP COMPONENTS Q




-3

SEdT S
Q%wm
GYLINDER
B4 fi 7 R w4 & X6 & i £ £ i
REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES
16 GB3452.1-82.6518 | OmE6.5X1.8 0-RING ¢6. 5X1. 8 ]
17 GB818-85.0425 1 Teixt M4X25 CROSS PAN HEAD BOLT M4X25 ]
18 122201011040 1 il EXIT DOOR CONDUIT ]




-4

Oaes . S
GANSRAFT . VALVE
koA f i [ A EX4h s (S
REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES
1 122101012000 1 AT VALVE SHANK OIL SEAL COMPONENTS ?
/ 122204010000 1 i VL CAMSHAFT SUB-PARTS 1
3 122104010020 1 Kk LIMIT BOARD COMPONENTS 1
4 122204000100 1 i ] VALVE LOCK 2
5 122104080000 ] il L INLET DOOR ROCKER SHAFT COMPONENTS 1
6 122104000090 1 ek EXHAUST DOOR ROCKER SHAFT 1
/ 122204000070 1 #1 INLET DOOR 1
8 1222040000350 1 2l EXHAUST DOOR 1
9 122204000040 1 Lk EXTERION VALVE SPRING 2
10| 122204000050 1 gl INTERION VALVE SPRING 2
11 | 122104000010 1 ki VALVE SPRING BASE 2
171 122104000070 1 il o VALVE SPRING OUTER BASE 2
15 ] 122104000020 1 T8k VALVE LOCK CLAMP 4
141 122104000110 1 Rl L VALVE ADJUST BOLT 2
15 ] 122104000100 1 Ay VALVE ADJUST NUT 2




E-d

BS#ES b

GAN CRAIN . TENSIONER

e f F Kok BEE £ x4k iE £ i
REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES

| 122204070000 || I 6.35X94 TIMING CHAIN 6. 35X94 1

7| 122204040000 R TENSION BOARD COMPONENTS 4

3| 122104040000 || Eek TENSIONER SHELL 1

4| 122104000080 || g TENSIONER GASKET 4

5| 122104020010 | BOLT PIN é

6 | 122104050000 # oHat CHAIN GUIDE PLATE COMPONENTS Q

7 | (B5787-86.0622 || #M6x22 FLANGE BOLT M6x22 2

8 | 122104040010 || #M6x6 BOLT M6x6 é

9 | 122104020020 || Om 15.2X1.5 0-RING 15.2x1.5 Q

10 | GB1235-76 .1019 || 0w 10X1.9 0-RING 10X1.9 Q




E=6

=

S #l

GYLINDER

A
FoE fi 7 [ X4 K DO | I PO
REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES

[ 127101021000 1 Ghtiiatt CYLINDER BODY COMPONENTS 1

7 127001000040 1 Ghfid CYLINDER BODY CUSHION [

5 122101020010 1 #6.5 GASKET 6. 5 [

4 122102020010 1 H¥8x 14 POSITIONING PIN 8xi4 7

5 (GB5787-86.0612 1 #AMOx12 BOLT M6x12 ]




E-7
MRS
RIGHT GRAMKGASE GOVER

i f i [ A EX 4 h It B
REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES

1 122102030010 Q Akihs RIGHT CRANKCASE LID 1

2 122102000060 Q LR RIGHT CRANKCASE LID GASKET 1

§) 122102031000 Q L OIL SCREEN COMPONENTS 1

4 122102050020 Q L ked OIL SCREEN SPRING 1

) 122102030030 1 O¥ 0-RING 18x3 1

6 122102050040 Q ) OIL SCREEN CAP LID 1

/ 122102020010 4 4014 POSITIONING PIN 8x14 2

0 122102000110 Q pioRESR TOUCH-AND-GO COIL PRESS WIRE RACK |

9 122102023000 1 # 19.8x30x5 OIL SEAL 19.8x30x5 1

10| GB5787-86.0512 #iMOx 12 FLANGE BOLT 5x12 /

I | GB5787-86.0630 #iM6x30 FLANGE BOLT 6x30 1

17| GB5787-86.0635 #AMOX35 FLANGE BOLT 6x35 /

15 | GB5787-86.0695 #M6x35 FLANGE BOLT 6x95 3

14| GB5787-86.06100 #iM6x100 FLANGE BOLT 6x100 1

15 | GB5787-86.06110 #iM6x110 FLANGE BOLT 6x110 ?

161 113102042030 L OIL SCAL |




E=8

ek

GENERATOR
B3 f 8 ko4 'R EA4k ¥ % b

REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES

1 122115020000 # il COOLING FAN 1
2122110200000 # L MAGNETOR SUB ASSEMBLY 1
3122110201000 # £ ROTOR 1

4 1122110202000 # %1 STATOR 1

5 | 0B5787-86.0618 # KELAAMOx 18 FLANGE BOLT 6x18 4

6 CB6177-86.12 # # M12 NUT M12 1

/ 6B97.1-85.12 # #412 GASKET12 1

8 | GB5787-86.0620 Q KELAEM6x20 FLANGE BOLT 6x20 ?




E-§
ke

DIL PUP i3
13

kg fi i [ | A EX 44 L | £
REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES

1 122112020000 1 LS MACHINE OIL PUMP COMPONENTS 1

2 122112020050 1 ARH MACHINE OIL PUMP BODY Q

5 122112020040 1 kg MACHINE OIL PUMP LID Q

4 122112020060 1 LLEY MACHINE OIL PUMP AXIS #

0 122112020070 1 LA MACHINE OIL PUMP CHAIN WHEEL 1

0 122112010000 1 figds 6.30X44 MACHINE OIL PUMP CHAIN 6. 35%44 1

/ 122111020020 1 HRHET OIL PUMP INNER ROTOR |

8 122112020010 1 WRAEF OIL PUMP OUTER ROTOR 1

9 122112000010 | LT MACHINE OIL PARTITION 1

10 | GB818-85.0312 1 #aM5x12 SCREVW, PAN 3x12 1

I | GB6177-86.06 1 #5M6 NUT, FLANGE M6 1

171 122112020050 1 RhiH4x6.5 PIN C, DOWEL 4x6.5 1

15 GB578/-86.0612 | BAREMOX 12 BOLT FLANGE 6x12 2

14 GB5787-86.0625 1 AREMOX 20 BOLT FLANGE 6x25 2




E-10
REHH
START MG HOTOR

Fo f H [ PR SR i (I
REF. NO. PART NG. VERSION CHINESE DESCRIPTION REQ. NOTES

11 122111010000 # Rt STARTER MOTOR #

/| GB5787-86.0635 # FMBEEEMOX 35 HEXAGON ROUND CHAPTER BOLT M6x35 | 7

5 1122103000050 # 4 GASKET #

41 122103000040 # HREM221 LOCK TIGHT NUT M22 #

o | 122111000010 # HARg ELECTRICAL-START SLOWDOWN WHEEL #

6 | 122111000020 # HARE R ELECTRICAL-START SLOWDOWN WHEEL SHAFT 1

/1122111021000 # Hhatd CLUTCH WRAP 1

8 | 122111023000 é Rtk NEEDLE BEARING Q

9 | 122111022000 é L START CLUTCH WHEEL Q

101 122111020000 # o CLUTCH COMPONENTS Q




F A fi i [ R ELEA Lo gt
REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES

1 127105000060 1 Faiw DRIVE STRAP 1

2 122105000040 1 itk FAN DRIVE DISK 1

3 122105061000 1 LEREE ] SLIP DRIVE DISK COMPONENTS 1

4 122105060020 1 il SLOPE BOARD 1

5 122105060010 1 i SLOPE BOARD SLIP BLOCK 3

0 122105062000 | RERRIE COUNTER WEIGHT BALL BEARING COMPONENTS 0

/ 122105061050 1 #8208 BLOCK RING 28 /

8 122105061020 1 RatA i SLIP DRIVE DISK BUSH 1

9 122105000070 1 i BUSH 1

10 122105030000 1 bt CLUTCH SHELL COMPONENTS 1

11 122105045000 1 Rttt PASSIVE STEPLESS SHIFT DISK COMPONENTS 1

12 GB b611/-86.17 | RN 2 FLANGE NUT Mi2 1

13 122105045500 1 Nankh DRIVEN STRAP DISK 1

14 122105040090 | Rk NEEDLE BEARING 1

15 122105040100 | #3208 BOLCK RING 28 1




Fo f § K& DR X4k i P
REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES

16| 122105040070 # it NEEDLE BEARING 1

I/ 122105040060 # #HAEM 28 SPECIAL NUT M28 1

18 | GBY/.1-85.12 # #4172 GASKET 12 2

19 | GB 6117-86.12 # fEM 12 FLANGE NUT M12 1

20 | 122105040030 # £ SLEEVE 1

21 1 122105040020 # Tk DRIVEN SPRING 1

22 | 122105040010 Q WHER OIL SEAL SLEEVE 1

25 | GB 3452.1-1982 Q (45 0-RING i

24 | 122105040080 Q it OIL SEAL i

25 | 122105040030 Q AL BALL BEARING GUIDE PIN 1

26 | 122105042000 é fitkd PASSIVE STEPLESS SHIFT DISK COMPONENTS 1

27| 122105040000 Q Dtk FOLLOWER WHEEL COMPONENTS 1

28 | 122105050000 Q fithe DRIVING WHEEL COMPONENTS 1




e f F Kok BEE £ x4k iE £ i
REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES

| 127103010050 EE FRIST PISTON RING 1

2| 127103010040 REE " SECOND PISTON RING 1

3| 127103010030 R OIL RING BLOCK RING 2

4| 127103010020 R OIL RING é

5 1 127103000010 # il | PISTON PIN BLOCK RING 2

6 | 127103000020 R PISTON PIN é

7| 127103020000 || CRANKSHAFT 4

8 | 122103000030 E WOODRUFF KEY 2

9 | 127103010010 || PISTON Q




E
i
GARBUR

=14

ETOR

o

B4
REF. NO.

f §
PART NO.

[
VERSION

S
CHINESE

ELEA
DESCRIPTION

==
Ll

REQ.

NOTES

1221090000000

Q

g

CARBURETOR




E-14
MRS
LEFT CRAMKGASE COVER

kg fi i [ | A EX 44 L | £
REF. NO. PART NO, VERSION CHINESE DESCRIPTION REQ. NOTES

| 155301020010 1 a0 LEFT CRANKCASE LID 1

2 | 122102040030 Q Fhbstr LEFT CRANKCASE LID INLET é

5 6B816-2000.0520 | 1 MOX20 FLANGE BOLT M5X20 3

4 GB5/6/-86.0645 | fh MOX45 FLANGE BOLT M6X45 ?

0 155301020030 1 Ffek (0 REAR AXLE HOUSING (RIGHT) 2

6 | OB 276-9462/22 | 1 §62,/22 22X50X 145880 BRARING 62/22(22¢50%14) é

/ 6B694.1-86.50 1 ## 00 BLOCK RING 50 1

8 GB 95-85.08 ] i 0 GASKET 8 4

9 GB 95-87.08 1 #He 3 SPRING GASKET 8 4

10 | GB/0-85.0850 ] i MBX30 FLANGE BOLT M8X30 4

11 1135501020020 1 iR LEFT CRANKCASE LID GASKET |

12 1122102020010 ] /it 6X14 POSITIONING PIN 8X30 |

15 | 102FM. 14~ 1 #53 VENTILATION GUIDE PLATE |

14 GB 845-85.4295 ] 1 S14.2X9.5 FLANGE BOLT ST4.2X9.5 4

15 GB5/87-86.0635 ] it MBX50 FLANGE BOLT M6X35 10

16 155301020030 1 i LEFT FLANGE PAN |




E-15
e
CRANKGASE
i f § [ S EX 44 k% (I
REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES
[ | 127411010100 | 1 | s LEFT CRANKCASE |
)| B6I77-86.12125 | | kmk12(1.25 OIL-DISCHARGE BOLT |
5 | 6B OLI8512 | 1 | i GASEET 12 |
4 1221020235000 A #819.8X50X5 OIL SBAL19.8X30X5 1
5| 122100020010 | 1 | we FRONT_ABSORINGE COVER ?
b |CBI6674-96.00526| 1| w1 20032%6 OLL SEAL 2043246 |
7 [CBT3871-92.20349 | 1 | FBM20X3A FB OIL SEAL 04X3419 |
8 135201010200 | FiRE BACK ABSORINGE COVER 1
9 122411000006 1 Ll VENTILA TUBE COMPONENTS 1
10 CB276-94.6005 | Hi#40000 BEARING RADIAL BALL 6005 1
11 CB276-94.6202 | Hi#40202 BEARING RADIAL BALL 6202 1
12 6B276-94.6204 | Hi#40204 BEARING RADIAL BALL 6204 1
13 122102000070 Q SRS CLOSING BOX AIRPROOF PAD 1
14 IMTC-02-8-14 | tif 8X14 POSITIONING PIN 8X14 2
15 135201070100 Q L RIGHT CRANKCASE 1
16 6B5787-86.0650 | 8 MoX50 FLANGE BOLT M6X50 1




8l

/]
ON 43

=g

0¥00¢000¢¢¢]

01001020¢¢¢]

ON 1¥vd

|
|

NOISH3A

G'80CX8ING My

661 XSG HévY

ASANIHO

G "80CK8W € anLS avaH-TvNnd

66TX8W € ANLS AVEH-TVNA

NOHdI4IS3d

‘034

Ll

S3ION

i

N

000
oo

:

oo
0o

%




E-16
fERRE
TRANSHISS 108 COVER

i

F A fi i [ R ELEA Lo gt
REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES

1 135501010010 1 Flilths FTER) BACK GEAR CASE LID 1

i 122411020009 1 Bt BACK GEAR CASE GASKET 1

3 CB 2/6-94.6501 1 fidd 6501 BEARING RADIAL BALL 6301 1

4 GB5801-94.NK15/16 1 HHBANK 15/ 16 NEEDLE BEARING NK15/16 1

) 6B 276-94.6000 1 fidd 6000 BEARING RADIAL BALL 6006 1

6 CB13871-92.24419] 1 B2 4X41X9 FB OILSEAL 24X41X9 1

/ CB16674-96.0810 1 gMBX10 FLANGE BOLT M8X10 1

8 122411020002 1 43 GASKET 8 1

9 MTC-02-8-14 1 Mg 8X14 POSITIONING PIN 8X14 /

10 135501020040 1 Ffifh (8) REAR AXLE HOUSING (RIGHT) 1

11 6B5/87-86.0635 1 i MoX35 FLANGE BOLT M6X35 /

12 6B5/87-86.0645 1 i MoX45 FLANGE BOLT M6X45 /

13 GB 95-85.08 1 4 0 GASKET § 4

14 GB 95-8/.08 1 HiE O SPRING GASKET 8 4

15 GB/0-85.0850 1 g MBXS0 FLANGE BOLT M8X30 4

16 CB894.1-86.50 1 #8 o0 BLOCK RING 50 1




i f 3 i b LA A UL Iy P
REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES

17 | GB 276-94.62/22 | 1 §467,/22 (22X50X 147880 BEARING 62/22 (22+50%14 ) é

18 | 135301010020 T RIGHT FLANGE PAN T

20




mﬂﬂzw /
RER
TRANSH SS 1 O
kg i g [ (A 14k b £ £
REF. NO. PART NO. VERSION CHINESE DESCRIPTION REQ. NOTES
] 155201000010 1 E PRINCIPAL AXIS ]
A 155201060010 1 Pt DRAW BACK AXLE ]
5 155201020020 | AR THE MIDDLE AXLE GEAR 1
4 155201020030 1 E THE MIDDLE AXLE DRAW BACK GEAR ]
9) 155201020010 | ik THE MIDDLE AXLE 1
0 155301010010 1 Jiid LEFT AXLE | i
7 155301010020 | i RIGHT AXLE | i
8 155201030000 ] i DIFFERNTIAL GEAR TRAIN 1
9 GBB94.1-86.54 1 HE 54 BLOCK RING 34 1
10 135201050050 1 FRER DIFFERNTIAL GEAR TRAIN WHEEL 1
11 135201050050 ] ] PUSH WASHER 1
12 135201000050 ] ik THE MIDDLE AXLE WASHER 1
15 GB894.1-86.720 ] 8 20 BLOCK RING 20 |
14 GB95-80.1452825 ] #5014.000/8X2.9 GASKET ¢14.5x $p28x2.5 1
195 135201060020 ] #5010.00050x 1.5 GASKET ¢15.5x $30x1.5 1
16 135201020050 ] & 20 GASKET 20 |




RANSH1SS 1 0N
vt L Y. P i
PART NO. CHINESE DESCRIPTION NOTES
0BB94.1-86.14 BLOCK RING 14

135501010010-DL

LEFT AXLE

135501010020-DL

RIGHT AXLE

22




